
Vitamin D Deficiency and Management 
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Be aware of potential drug interactions with vitamin D at this point;


Thiazides, Digoxin, Phenytoin, Corticosteroids, Barbiturates, Quinolones, Iron, Orlistat, Tetracyclines, Iron, Sodium fluoride





Treatment based on serum 25-hydroxyvitamin D level 25(OH)D.





Refer to appropriate specialist in secondary care.  Depending on outcome vitamin D treatment may still be required; of which the first treatment course should be prescribed and provided by secondary care before transferring patient with care plan back to primary care.





Have other causes for symptoms been excluded?





Does the patient have 1 or more risk factor for vitamin D deficiency?


Black or ethnic minority


Elderly or housebound


Habitual skin covering


Vegan/vegetarian


Liver/renal disease


Malabsorption  e.g coeliac, crohns, gastrectomy


Anticonvulsants, cholestyramine, rifampicin or anti-retrovirals





Does the patient have 1 or more symptom of vitamin D deficiency?


Widespread bone pain or tenderness or non specific myalgia


Proximal muscle weakness


Tenderness over pseudofractures


Insufficiency fractures e.g. femoral neck, scapula, pubic rami, ribs and vertebrae


Myalgia on statin or myalgia with raised CK (creatinine kinase)


Low Bone density on DEXA or osteopenia on xray.








Vitamin D Testing not required





Vitamin D testing not required at present.  First exclude other causes for symptoms eg Myeloma, RA, PMR, hypothyroidism.








Yes





Assessment of vitamin D status required:  25(OH)D, Ca, ALP, U&ES, LFTs, Also Consider PTH, phosphate, Mg, FBC, Immunoglobulins, TTG and other investigations e.g. xrays





Do any of the following apply?


Hypercalcaemia >2.65mmol/l


Metastatic calcification


Renal stones


Severe hypercalciuria


Stage 4 CKD or eGFR<30ml/minute


Primary hyperparathyroidism


Unexplained deficiency


Focal Bone pain


Skeletal deformity


Unexplained weightloss/anaemia


Where suspected antiepileptics and rifampicin maybe the cause


Where other illnesses present which cause vitamin D sensitivity e.g. TB, sarcoidosis, lymphoma.








Yes





No
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Deficiency <25nmol/l





Insufficiency 25-50nmol/l





Sufficient  50-75nmol/l





1st Line:


Colecalciferol 20,000iu capsule


Take 1 capsule 3 times a week for 8-12 weeks





1st Line cost effective alternative and suitable for vegetarians/or unable to swallow tablets-:


Ergocalciferol/colecalciferol 300,000iu  IM injection:


Give one immediately-monitor response after 12 weeks, further dose usually required at 3/12.


2nd Line 


If IM vitamin D not available/unable to swallow tablets but may not be suitable for vegetarians:


Colecalciferol liquid 300,000iu:


e.g. Zymand brand 10,000iu/ml-Take 15ml od for 2 days  


or Sterogyl 20,000iu/ml 


Take 7.5ml od for 2 days


or any other available alternative liquid colecalciferol preparation.





2nd Line  OTC alternative for vegetarians if IM Vitamin D not available


Vitamin D3 microtablets 5000iu from www.vitamind3uk.com


Take 2 tablets daily for 6 days per week for 8-12 weeks





Consider if additional calcium supplementation is required and  if so warrants closer monitoring-see detailed protocol.



































1st Line (note: IM calciferol cost effective but may not be feasible option if not available).


Colecalciferol 20,000iu capsule


Take 1 capsule every 2 weeks for 12 weeks





1st Line Cost effective alternative and suitable for vegetarians.


Or Ergocalciferol/colecalciferol 300,000iu IM injection.


Give one immediately-monitor response after 12 weeks.  Continue as required once or twice a year with appropriate monitoring.








Colecalciferol 1,000-2000iu daily.


e.g. SunVit D3 1000units


Take 1 or 2 tablets daily for 8-12 weeks





Possible OTC options of 1,000-2,000iu  of colecalciferol daily for 8-12 weeks.





Boots high dose Vitamin D 1000units suitable for vegetarians


Holland and Barrett: Colecalciferol Daily Vitamin D oral spray 1000units (DLUX-suitable for vegetarians).


� HYPERLINK "http://www.vitamind3uk.com" �www.vitamind3uk.com� which has 2000iu and 1000iu tablets suitable for vegetarians.


� HYPERLINK "http://www.sunvitd3.co.uk" �www.sunvitd3.co.uk� which sells SunVit-D3 1000iu  tablets suitable for vegetarians.


See Appendix 1 for other OTC options-not all suitable for vegetarians.








For those requiring calcium


The usual calcium carbonate 1.5g & colecalciferol 400iu supplements e.g. Adcal, Calceos   can be used and the dose can be adjusted to acommodate additional vitamin D supplementation at the discretion of the prescriber to meet the recommended vitamin D and calcium requirements for this group.











No





Lifestyle and Dietary Advice





Has the patient a history of vitamin D deficiency or is at risk of further vitamin D depletion e.g. asian, housebound-see detailed protocol?





Yes





No





Has patient responded to treatment?





Yes





25(OH)D>50nmol/l





25(OH)D 25-50nmol/l


Continue with insufficiency with  blood monitoring 6-12 monthly until 25(OH)D>50nmol/l.





25(OH)D <25nmol/l


Consider further loading doses with appropriate monitoring














Consider further investigation or referral to appropriate specialist in secondary care.





Consider monitoring those in higher end of dosing regimen in this group 12 monthly to exclude hypercalcaemia and to ensure safe levels of vitamin D:


Ca , 25(OH)D, 








Assessment of response at 3/12 initially:


Check Ca, 25(OH)D 


Consider ALP, Phosphate and PTH (if baseline abnormal)











Encourage OTC Vitamin D options which provide between 400-1000iu daily depending on low or high risk-at discretion of prescriber. (see appendix 1 and protocol)


Colecalciferol 1,000iu tablet/spray


Take 1 tablet between 3 or 7 times a week depending on discretion of prescriber to provide the RDA dose for the patient..


e.g. SunVit D3 1000units


Take 1 tablet daily 3 to 7 times a week.





For those requiring calcium


The usual calcium carbonate 1.5g & colecalciferol 400iu supplements can be used.


e.g. Adcal, Calceos


Usually take 1 tablet bd.








Other varying Vitamin D strength tablets/sprays available OTC from Boots, Holland and Barrett, online and other health food stores where patients can be signposted.





Consider maintenance therapy.





Assessment of response at 3/12 initially:


Check 25(OH)D, Ca and 


Consider ALP, Phosphate and PTH (see detailed protocol)














Monitoring:


Consider checking calcium at 1/12 and 2 weekly  intervals initially if additional calcium supplementation given-(see detailed protocol).  


If hypercalcaemia occurs to stop all vitamin D and calcium supplementation immediately and seek specialist advice.











